The Arunachal Pradesh Gazette

EXTRAORDINARY
PUBLISHED BY AUTHORITY

No. 284, Vol. XXX, Naharlagun, Tuesday, November 21, 2023, Kartika 30, 1945 (Saka)

GOVERNMENT OF ARUNACHAL PRADESH
DEPARTMENT OF PUBLIC HEALTH ENGINEERING
AND WATER SUPPLY

ITANAGAR

NOTIFICATION
The 7th November, 2023

No.PHED/JJM/O&M/187/2022-23.—Whereas the Operation and Maintenance for Rural
and Urban Water Supply System is claimed at ensuring the sustainable management of
Water Supply System across the State. The Operation and Maintenance Policy envisages the
community participation through Village Water and Sanitation Committee taking ownership of
in-Village water supply components, whereas, PHE & WS department shall ensure operation
[...]
Chlorine is preferably applied as a strong solution of chlorine from chiorinator. Slurry of bleaching

powder can also be used. For algal growth control, generally, chlorine is administered at the entry of raw

water before coagulant feeder.

4.2.2 Iron Removal Plants :

Two types of such plants are described below :

Compact type plant

The process comprises of :

(a)
(D)

(C)
(d)
(e)

Spray aeration through a grid of pipes to flush out CO,, H,S and to improve pH level,

Trickling of aerated water through a contact catalytic media viz., limestone of 20 mm size or
a combination of MnO; (Manganese dioxide) and lime; or hard coke, MnO.and limestone.

Sedimentation.
Filtration through Slow or Rapid Gravity Filter.

Disinfection.

The structure consists of ordinary masonry or concrete. The aerator with contact media maybe
placed at the top of the sedimentation tank. Sedimentation tank may be rectangular with a length to
breadth ratio of 3:1. The detention time may be around 3-5 hours. The surface loading may be around 25
m’/day / m?. Filter media shall consist of sand with effective size 0.5-0.7 mm and a depth of 750-1000 mm

over a 450-600 mm deep gravel 3 to 50 mm size.

Operation and Maintenance

j

® N o o

The nozzles/orifices attached to the aeration pipe grid shall have their angles so adjusted as to
ensure maximum aeration and to prevent loss of water. These nozzles/orifices shall require
regular manual cleaning to remove incrusted iron. The residual iron deposits from inside the
pipe grid shall be flushed out by opening end plugs or flanges. These operations should be
repeated at least once in 2 mornths.

The limestone and other centact media require manual cleaning and washing at least once in
45-60 days.

The contact media bed should not remain exposed to sun for a long time to prevent hardening
of bed by iron incrustation.

The sedimentation tank iniet baffie wall opening shall be cleaned of iron slime at least once in
45-60 days.

Sedimentation tank bed should be regularly scoured for removal of sludge.
Floc forming aid (coagulant aid) may be used for better coalescing and agglomeration.
The rapid gravity filter should have a water depth of about 1.2-1.5 m.

Since iron deposits create incrustation of filtering media, at least 100-150 mm of tops and
layer of sand shall be scrapped and replenished with fresh sand at least once on 60 days. The

whole bed may require replacement once in 2 years or so.

The characteristics of iron flocs are different from those of surface (river) water flocs. Due to
the aeration process and contact of water with air, there may be incrustation of filter bed by
residual oxidized deposits. To avoid this, common salt may be mixed with standing water and
after 1-2 hours, the fiiter may be backwashed for better results and longevity of sand bed.

Package Type IRP (Iron removal plant)

The process incorporates the following steps :

(1)

(2)
(3)

(4)

Dosing of sodium aluminates solution to the raw water pumping line, to raise pH up to the
optimum level and to ensure subsequent coagulation, as it is an alkaline sait.

injection of compressed air for oxidation of dissolved iron.

Thorough mixing of raw water, sodium aluminates and compressed air for proper dispersion in
a mixing chamber of M.S. welded cylindrical shell equipped with one M.S perforated plate
fitted inside through which the mixture flows upward.

Passing the mixture through an oxidation chamber of M.S. shell, in which a catalytically media
of MnO2 (Manganese dioxide) is sandwiched between two M.S. perforated circular plates.

(Through which the mixture flows).


https://v3.camscanner.com/user/download

20

The Arunachal Pradesh Extraordinary Gazette, November 21, 2023

(5) Passing the above mixture in to a M.S. welded cylindrical shell type of filter in which dual
media comprising of Anthracite Coal or high graded bituminous coal, 3-6 mm size, is placed at
the top and finer sand of 0.5-1.00 mm size with 98% silica content is placed at the bottom,
over a gravel supported bed. At the bottom is the under drainage system. Backwashing is
done by air agitation followed by backwash with water.

(6) Disinfection.

Operation and Maintenance

(1)
(2)
(3)
(4)

(5)
(6)

(7)

(8)

4.2.3

Sodium aluminates should be so mixed as to raise the pH up to 8.5-9.5.
The quantity of compressed air should be sC requlated as to achieve the optimum oxygen level.
The MnO, (Manganese dioxide) may need replacement every 6-9 monthns.

The inside of both the mixing chamber and oxidizing chamber should be coated with epoxy resin to
avoid corrosion and incursion.

The filtration rate should be controlled within a range of 100-125 lpm /m2.

The inlet pipe at the top should be fitted with a cylindrical strainer to obviate the possibility of loss of
anthracite coal during washing.

After backwashing, rinsing of filtering media for at least 5 minutes has to be done to resettle the
filtering media before normal functioning.

Where the iron content is very high the whole media like MnO, (Manganese dioxide), anthracite
coal, sand, gravel, strainers etc. require replacement and replenishment at least once a year for
effective functioning and performance. The interior epoxy painting should also be done
simultaneously.

Treatment technologies for removal of turbidity :

Turbidity in water is caused by any suspended matter which interferes with the clarity of the water.

This may include clay or silt, algae and other organic or inorganic compounds. The BIS limit of turbidity for
drinking purpose is 0-5 NTU. Due to unavoidable dependency on surface sources, Turbidity in hilly
region is a huge concern. The prolonged monsoon season and erosion prone earth surfaces especially in
young Himalayan mountains contributes to very high turbidity level to the extent of 400 NTU and beyond
on most days of the rainy months. Supplying drinking water without treating the turbidity is rationaily not
possible. The sources of turbidity in drinking water include the following:

(a)  Run off from disturbed or eroding catchment areas/watersheds

(b) Algae or aquatic weeds and products of their breakdown in water reservoirs, rivers or
lakes.

(¢) Humic acids and other organic compounds resulting from decay of plants, leaves etc. in
water sources.

(d)  High iron concentration which gives water a rust red coloration.

(¢) Waste water discharge into drinking water sources.

Excessive turbidity in drinking water is not only unsightly, but also may be a health hazard .

(a)  Turbidity can provide food for microbes, promoting their regrowth in the distribution system.

(b)  Turbidity interferes with ion exchange and carbon adsorption processes, and may interfere
with laboratory analysis of water quality.

(¢) Disinfection by oxidants or UV is limited as colloid particles safeguard the micro organisms.

(d)  Turbidity causing suspended particulate matier can absorb toxic substances, providing a
medium to concentrate and transport these substances.

(¢)  Drinking water supply is jeopardized due to prolong settling time of suspended particles
and use of excess alum during purification process.

The treatment processes for removal of turbidity involve the following:

1. Pre-settling Tank or Desalting Tank : Detention period of ¥ hour to 3 hours and surface
loading of 20 to 80 cum/sgm/day for removal of coarse and rapidly settling silt Is
recommended for the Pre-sedimentation tank. In hilly areas, where silt/debris carried in the
surface sources is more all through during monsoon, provision of a pre-settiing tank designed
with the floor inclining from both the longitudinal ends towaras the hopper shaped boftom
located at 1/3d of the length from inlet with bleeding arrangement at one end of the hopper to



https://v3.camscanner.com/user/download

The Arunachal Pradesh Extraordinary Gazette, November 21, 2023 21

allow continuous discharge of settled sediments and with inverted angled baffle wall near the
inlet to break the velocity of the flow, is found to be efficient performance wise. It generally
does not require workers to track through the tough terrain upto intake points to wash it. It
works on gravity based self-cleansing system. The process helps in reducing erosion of pipe
(raw mains) walls due o rolling pebbles as they are mostly sucked out along with other larger

suspended particles and debris etc. and also thereby results in increased carrying capacity of
water in the pipes with reduction of tu rbidity load.

Chemical Treatment :- The commonly used metal coagulants fall into two general
categories; those based on aluminium and those based on iron. The aluminum coagulants
include aluminum sulfate, aluminum chloride and sodium aluminate. The iron coagulants
include ferric sulphate, ferrous sulphate, ferric chloride and ferric chloride sulphate. Other
chemicals used as coagulants include hydrated lime and rnagnesium carbonate. Coagulation
mostly happens in a rapid mixing tank for a few minutes. During coagulation, the coagulant
(alum) is added to destabilize the surface charge of particles in order to promote the
formation of micro flocs during the collision. The dose of coagulant varies from 5 to 40 mg/L
depending on turbidity, colour, pH value of raw water etc.

Flocculation : - Flocculation is a process by which individual particles of clay aggregate into
clot like masses or precipitate into small lumps. Flocculation occurs as a result of a chemical
reaction between the clay particles and another substance, usually salt water. Flocculation
unit can be independent of clarifier unit or can be combined as a clariflocculator unit.

Settling :- Sedimentation in water treatment system is used to reduce the concentration of
particles in suspension before the application of coagulation to reduce the amount of
coagulating chemicals needed or after coagulation and flocculation. When sedimentation is
applied after coagulation, its purpose is usually to reduce the concentration of solids in
suspension so that the subsequent filtration can function most effectively. The range of
surface loading and detention period for average design flow for different types of
sedimentation tank are as follows:

Sl.

No.

Tank type Surface loading Detention | Particles normally
(cum/sgm/ day) period removed
(hour)

Plain sedimentation 15-30 3—-4 Sand, silt and clay

Horizontal flow, Circular 30-40 2-2.5 Alum and iron floc

Vertical flow (up flow) 40 - 50 1-1.5 Flocculent
Clarifiers

In order to enhance efficiency of settling tanks, tube settiers can also be used.

5 Filtration : There are primarily three types of filters. Slow sand filter, Rapid sand filter &

Pressure filter. In order to enhance efficiency of these filters mainly slow sand filter, a
horizontal roughing filter can also be employed in high turbid water.

Slow sand filter has filter bed consisting of natural sand of effective size of 0.25 to 0.35
mm with uniform coefficient of 3 to 5. The depth of initial sand bed should be about 1 meter.
Below the sand bed, 3-4 layers of gravels of about 30 ¢m is provided. The depth of
supernatant water should be about 1 meter. The washing of filter is done through scrapping
of top layer of about 15-20 cm and repiacing it. The SSF operates on gravity with a rate of
filtration of about 100 to 250 L/SqM/Hr.

The Rapid sand filter has sand grains of 0.4 to 07 mm placed upto a bed depth of 1 mtr.
The sand bed rests on a graded gravel layer of about 30-40 cm. The depth of water over the
sand bed is 1-1.5 mtr. The filtration rate of RSF is 4800 to 6000 L/SgM/Hr. The filter is
washed through back wash system operated on electricity or DG set or even on solar power.

Pressure Filter :

in Pressure filters, water is passed through a cylindrical shaped tank made of cast iron or
steel or FRP (Fibre reinforced Plastic) etc under pressure through gravity or using pump.
Filter media like katalox, purolite, activated carbon, gravel, sand and anthracite etc are used.
The pressure filters are usually engaged for smaller capacities. Since, it is a ready-to-install
system; therefore, it is less time consuming for commissioning. Multiport valve-based
backwash system is present in pressure filter to keep the filter media active.



https://v3.camscanner.com/user/download

22 The Arunachal Pradesh Extraordinary Gazette, November 21, 2023

Most important cleaning operation of pressure filter is backwash. The backwash
reverses water flow, lifts up and flushes the media expelling dirty water via a dedicated waste
line upstream to the system. It can be carried out by rotating the multiport valve in certain
direction and fixing it. To assist in cleaning the bed, the backwash operation is sometimes
preceded by scouring by way of agitation through the under-drain system. The air scouring
agitates sand with a scrubbing action, which loses intercepted particles. After this operation
the filter is ready to put back into services. Filter media must be periodically replaced because
of their saturation. Back wash operations are often automated; particular attention should be
paid in backwash water and its recirculation in wastewater plant. Valves, PLC, pipes, pumps,
etc. require normal maintenance.

Table 4.1 : Details of pressure filter media and the O & M schedule

Sl. No. Particulars Content

Absorbent media - Katalox, 1. Removal of Iron, Manganese, H |

_ : ; , Hydrogen Sulphide,
1 Purolite (MZ10 Plus) Turbidity, Suspended Solids

2. Balancing of PH

2 Absorbent Resins 1. Removal of Alkaline, Iron, Manganese

1. Removal of chlorine, foul smell, turbidity
2. Improves taste & colour

E Replacement of media After 5 years (45% of the volume of the FRP Vessel)

1. Depends on the turbidity/iron/other suspended
solids

2. Backwashing to be carried out until we get clear
water through the backwashing channel

5 Backwashing 3. Frequent Backwashing to be done during monsoon
season

4. Backwashing time may vary from 20 - 40 minutes
for FRP (10"x54" to 24'x72") and from 40 - 80 minutes
for FRP (30"x72" to 48"x72")

3 Activated Carbon

At times, recharging of absorbent medias to be done
6 For High Iron Content areas by using chlorine dosing system for proper functioning

and regeneration of media (quality)

7. Roughing Filter

Roughing filters; vertical (upward & downward) and horizontal roughing filters are employed
to effectively separate fine solid particles. They are usually placed at the treatment plant site
and operated in combination with other pre-treatment units such as sedimentation tank.
Roughing filters precede final treatment processes, such as slow sand filtration and
chlerination.

4.3 Lamella Clarifier Filter :

In a simple term, a LAMELLA is a gravity type separator with a series of parallel, shallow, straight
line settling channels. The plates forming channels present a multiple of available settling area for a given
water surface area.

The Lamella Separator provides a means of water clarification at a large saving of plant surface area.
The separator consists of a series of inclined overlapping plates, which are arranged to form a separate
sedimentation chamber or the cells between each pair of adjacent plates. The overlapping additive projected
area of the several plate is a factor of increased surface settling area proportioned to the number of plates
used. Inlet flow is divided and allowed to enter the lower part of each sedimentation cell from its two opposite
sides. As the water is displaced upward in smonth, gentle flow, suspended solids coalesce to form precipitates
which settle out in the cells on the lower portion of each lamelia plate. Influent water flows upwards over the
plates. Deposited precipitates grows in size until they slide or roll down the incline and are deposited in the
hopper at bottom of the separator. Near top of each plate, water leaves each cell through a pair of circular
openings in the adjustable weir plate located along each side of separator tank. The weir plate should be set
horizontally to provide a design water level below top of the tank.